\\  COWVENTIONAL SHREDDER POA\RR
\__ AL & SENAIOUR

g | OWNER'S MANUAL
FOR INSTALLATION, OPERATION & MAINTENANCE

T \:k"f Wi
TN AT SR
<

S




CONVENTIONAL SHEDDER PULL TYPE,
FULL & SEMI-MOUNT MODELS: 1200, 1500, 1800, 2000

T0 T e PUICRASOT ... oot ettt eae st e ekt e e s mmn s rE s s s e e e Pag.4
WWATTANLY ... co.ooeeevseese et see e s e mes e eeseca s bs s sh sS40 5
SAEELY SECHIOTL ... ooeeoreeeereees et ereemt et eeis et e 6
OPEIALOTL. ... ... oeooeteeeerec ettt bt eee s e e o br e eSS 9
Set-TUP & ASSEIMBLY ... ..coovrie oot 10.
OPEIAEOML ... eoeee et eee e eeseme e eeas e eas s h e Er bbb 12
QT VICE & LU CAIION. .o oottt ee et e et e e emeeem s e b b et s ra e e e L e 13
SEIVICE PATES OFARTIIE ... oeovov vt eeeteit ettt ceeae e ecs e baa st oo s s b 14
Reference Drawings for Service Parts
Belt Tightener 10”......ccooone. e ettt 15
Main Housing Models 1200, 16
Drive Line Assembly Models 1200-1500.. ... 17
Main Housing Models 1500-1800-2000.............coommmemimiiis it 18
Drive Line Assembly Models 1800-2000.............oooimitii it 19
Semi-Mount Parts 1200-1500-1800-2000.............ccocoveivieene [T URTOTS USSR 20
Full Mount Parts Conventional Shredder 1200-2000............oorveriurireemrermmmesarermcsscrriss e cessene2 1
Caster AT ASSEIMBLY ........o.oiioee e s 22
JAack StANA ... SO 23
RALCHEE FACK ASSEIMBLY ... oo eeveeee oo eeess e enes e ot 24
P TYPE HILOR. ... et e s 25
Hinging Guard & ROG. ... 26
KNfe OPtOMS.....eoce et e e 27
Rockshaft Models 1200-1500 ... it 28
Rockshaft Models 1800-2000.................... TSSO U U SO EO ST TOU TS RUOTP PR PP 29
Wheel Arm Assembly Removable . ... 30
POSTHON KIVES. .. ove e etver e eaee e eee e e eb s sae s ra s eae s e am et ISPTRSUTURRO 31
10” Dia. Cylinder Assembly Models 1800-2000...........oooiiiimmmnnct sy 32
10” Dia. Cylinder Assembly Models 1200-1500...........cccoconiinnnes SRRSO 33
1-3/8-6 CVPTORAZ - (5S40 RPM) Pull Type Umit........ooooieiiiinr s 34
Gearbox - S40RPM (1:1.81 Ratio) ROtor Speed.........oo oo 35
Gearbox - 1000 RPM (1:1 Ratio) 1500 Rotor Speed..........oo oo 36
Gearbox - 1000 RPM (1:1.35 Ratio) 2000 Rotor Speed..........oooooiiiiiii s 37
Gearbox - 1000 RPM (1:1.147 Ratio) 1750 Rotor Speed.........cocoorii e 38
1-3/8-21 PTORAZ2 - {1000 RPM) Pull Type Unit........cooiiimiiiii s 39
1-3/8-20 PTORAZ - (1000 RPM) Pull Type UBit.......oooicviimienietiis s 40
1-3/8-21 CV PTO RA2 - Pull Type Unit - {1000 RPM)......ooooiiimmii e 41
1-3/4-20 CV PTO RAZ - Pull Type Unit - (L1000 RPM)......ooooiiiiiciiiinni s 42
1-3/4-20 CV PTORA2 - Pull Type Unit - Semi Mount (1000 RPM) ... 43

1-3/8-21 CV PTO RA2 - Pull Type Unit - Semi Mount (1000 RPM) et n e A




v Congratulations on your selection of a Balzer Shredder. This shredder is one of the most economical

means of chopping crop residue. It has been designed to provide years of profitable and dependable

service. To insure maximum performance of your shredder, it is mandatory that you thoroughly

* study the owner’s manual and follow its recommendations. Proper operation and maintenance
are essential to maintain and maximize the machine life and to prevent injury or damage.

It is the owner’s responsibility to:

*Operate and maintain this shredder in a safe manner and in accordance with all applicable
local, state, and federal codes, regulations and/or laws; and in compliance with on-product labeling
and these instructions.

*Make sure that all personnel have read this owner’s manual and thoroughly understand safe
and correct operating, installation, and maintenance procedures.

*Make sure the shredder is setup correctly before being placed in service and at regular
intervals thereafter serviced in accordance with procedures outlined in this manual. This is important
in promoting safe and efficient operations of this equipment. Contact your dealer for any clarification
required on operating this shredder. '

*Fulfill all warranty obligations so as not to void the warranties.

This machine is warranted as stated in this manual. A registration card is provided and is to be filled
out by your dealer, and promptly returned to the factory. This card provides a ready reference for you in
securing warranty.

The serial number and identification tag is located on the front of the right portion of the unit. Please

refer to these numbers when parts or warranty communication i necessary. Balzer Inc. reserves the right
to make product improvements to the equipment at any time.

PLEASE FILL IN THE FOLLOWING INFORMATION FOR YOUR RECORDS:

Date of purchase

Owmer’s name

Dealer’s name

Serial No./identification No.




Warranty

WARRANTY MANUFACTURER

Dealer or Distributor understands and agrees that Manufacturer extends only the following Warranty to
customers. In the event Dealer or Distributor extends any additional warranty (such as by enlarging the scope
or period of warranty or undertaking a warranty of merchantability or fitness for any particular purpose) or any
other obligation whatsoever. Dealer or Distributor shall: (1) be solely responsible therefor; (2) have no
recourse against Manufacturer thereof’ and (3) defend, indemnify and hold Manufacturer harmless against any
claim or cause of action whatsoever anising out of, or occasioned by, Dealer or Distributor’s extension of said
additional warranty or obligation.

CERTIFICATE OF GENERAL EQUIPMENT WARRANTY

Balzer Inc. warrants new Products sold by it to be free from defects in material or workmanship for a
period of one (1) year after date of delivery to the first user and subject to the following conditions. Balzer
Inc.’s obligation and liability under this Warranty is expressly limited to repairing or replacing at Balzer Inc.” s
option, any parts which appear to Balzer Inc. upon inspection to have been defective in matertal or
workmanship. Such parts shall be provided at no cost to user, at the business establishment of the authorized
Balzer Inc.’s dealer or distributor of the Product during regular working hours. This Warranty shall not apply
to component parts or accessories of Products not manufactured by Balzer Inc. and which carry the warranty of
the manufacturer thereof, or to normal maintenance (such as tune-up) or normal maintenance parts (such as oil
filters). Replacement or repair parts installed in this Product covered by this Warranty are warranted only for
the remainder of this Warranty as if such parts were original components of said Product. BALZER INC.
MAKES NO OTHER WARRANTY, EXPRESS OR IMPLIED, AND MAKES NO WARRANTY OF
MERCHANTABILITY OR FITNESS FOR ANY PARTICULAR PURPOSE.

Balzer Inc.’s obligation under this Warranty shall not include any transportation charges, cost of
installation, duty taxes or any other charges whatsoever, or any liability for direct, indirect, incidental or
consequential damage or delay. If requested by Balzer Inc. Products or parts for which a warranty claim is
made are to be returned transportation prepaid to Balzer Inc. Any improper use, including operation after
discovery of defective or worn parts, operation beyond rated capacity, substitution or parts not approved by
Balzer Inc. or any alteration or repair by others in such manner as in Balzer Inc.’s judgment affects the
Products matenially and adversely, shall void this Warranty.

“NO EMPLOYEE OR REPRESENTATIVE ISAUTHORIZED TO CHANGE THIS WARRANTY IN

ANY WAY OR GRANT ANY OTHER WARRANTY UNLESS SUCH CHANGE IS MADE IN
WRITING AND SIGNED BY AN OFFICER OF BALZER INC. AT ITS HOME OFFICE.”

LIABILITY FOR DELAYS

No liability shall attach to Manufacturer or direct, or indirect, incidental or consequential damages or
expenses due to loss, damage, detention of delay in delivery of Products resulting from acts or delays
beyond its control.




SAFETY SIGNS
SAFETY SIGNS ARE IMPORTANT

Safety signs or decals provide very
important information and instructions designed
to alert you to dangers and hazards that can be
present during operation of this equipment.
However, safety sign instructions must be read,
understood and followed to be effective.

REPLACEMENT OF SAFETY SIGNS

Safety signs or decals must be kept clean
and readable. If they become unreadable for any
reason, they must be replaced with an identical
replacement decal. Safety decals must also be
replaced if parts are repaired or replaced with
new parts that do not already include the
necessary safety decals.

APPLICATION OF SAFETY DECALS

Surface preparation is very important for
safety decals to properly adhere. Grease, oil and
dirt must be removed and the surface must be
smooth and dry.

Most decals have a split backing which is
meant to be removed from the split outward. To
apply the decals follow these procedures:

1. Position the decal in the proper location
and hold firmly over the largest portion of
backing.

2. Use one hand to hold the decal in position,
with the other hand carefully roll the loose end
over and peel the backing outward. When the
backing is removed as described and shown (Fig.
1), with even and gradual pulling, the decal will
roll onto the surface smooth and wrinkle free.

3. With the smallest portion of the decal
attached, the same procedure can be applied to
the other half.

4. When the decal has been attached in
place, use a cloth or soft paper towel to burnish
the decal onto the cleaned surface. Work gently
from the middle outwards to avoid creating any
wrinkles. ‘

Fig. 1
—— -q-—] ~
¥ /'y SRR NS T
] Qs e ﬂ&wu
REPLACEMENT DECALS

Order replacement decals by part number
through your nearest dealer. Part numbers are
printed on each decal or refer to the decal page of
this manual.




‘A DANGER |

.

ROTATING DRIVELINE

CONTACT CAN CAUSE DEATH

KEEP AWAY
DO NOT OPERATE WITHOUT

"WARNING”

wqll driveline guards, broclor
and wquipment shisldy in ploce

@ drivalines 3ecurly alleched
at both ends

wdriveline guards thaol furm
frealy on drirallne

15295

\: g
15295
12794 “DANGER”
RED
REFLECTOR

.

4K

12795
AMBER B
REFLECTOR 8

,,
_ 7

14175
"DANGER”

RV .




OBSERVE AND FOLLOW ALL SAFETY PROCEDURE TO PREVENT
PERSONAL INJURY OR DAMAGE TO THE MACHINE

1. This machine must be operated and serviced
by qualified persons who have thoroughly read
and understand this operator’s manual and the
safety signs on the machine.

2. Read and follow instructions on all decals.
3. Never operate shredder with any guards or
shields not in place. Replace missing or damaged

shields.

4. Be sure the front flipper shields are in place
and swing freely prior to operation.

5. Keep hands and feet away from all moving
parts.

6. Never wear any loose clothing when working
around moving parts.

7. Keep children away from machinery.
8. Never leave shredder operating unattended.

9. Never allow anyone to ride any place other
than the tractor’s seat.

10. Do not stand in front, behind, or along side of
the machine when the cylinders are tuming,

11. Wait for movement of cylinders to stop
before servicing or opemng of the shields on the
shredders.

12. Block wheels securely when machine is tobe
parked on an incline.

13. Periodically check for loose or missing
hardware and tighten or replace as needed.

14. Do not work under the shredder for servicing
of cutting knives or other reasons unless the
machine has been safely blocked up and the PTO
has been disconnected.

15. Replace any parts which show signs of
excessive wear, cracking or likely failure, with
original equipment service parts.

16. Make certain that everyone and everything is
cleared before starting the engine or operation of
the shredder.

17. Always start up the unit slowly and gradually
bring it up to speed in order to check for
abnormal operation.

18. If the shredder develops abnormal noises or
excessive vibration, stop the unit at once and
safely determine and correct the cause.

19. When parking always lower the shredder and
block the wheels.

20. Insure tire pressure is 20 PSI maximum.
21. Hydraulic fluid pressure can be very

dangerous and can cause serious personal injury.
Be sure to relieve all pressure before

 disconnecting hydraulic lines.

22 Fluid escaping from a very small hole can be
almost invisible. Use a piece of cardboard or
wood, not your hand to search for leaks.

23. If injured by escaping hydraulic fluid, seek
immediate medical attention, serious infection

or medical reaction may develop.

24, Always use a safety chain between towing
vehicle and shredder when transporting.

-y




IMPORTANT INFORMATION

 If shredder must be off the ground to install

A any equipment, be sure to safely block it

d up. Be certain that entire area is safe
before doing any maintenance.

WHEEL ARM ASSEMBLY

Remove hardware bag from the box of parts.
The bag contain hardware for attaching the two
arms.

Position the wheel arms on the rockshaft,
with the ﬁre towards the either middle or out side
for the desired row spacing.

Tire should be inflated to 15-29 PSI

HYDRAULIC CYLINDER OR RATCHET
JACK

Install a Standard agricultural 3x8 hydraulic
cylinder compatible ratchet jack between the lug
on rockshaft and the lug on top of the housing,

HOSE STAND

Remove the right bolt from the top of the
gearbox shield and install the hose stand. Run the
hydraulic hoses though the tractor. The stand is
located in the box of part.

RECOMMENDED TORQUE IN FOOT-
POUNDS COARSE AND FINE THREAD

GRADE 5 BOLTS

DIA TORQUE DIA TORQUE
1/4 10 9/16 111
5/16 18 58 173
3/8 39 34 290
7/16 58 7/8 500
1/2 87 I - 620

IMPLEMENT JACK OR STAND

The implement jack or stands are in the box
of parts. The implement jack is required on all
pull type shredders. The jack stands are required
on semi-mount & full shedders.

Install as shown in illustration below.

<>

HINGING GUARDS

Remove hinging guards and two roll pins from
the box of parts, and

PIN PLACEMENT locate the tow hinge

rods. Each are about half
the total length of the
shredder. Install rods
from the out side of the
shredder in-ward. Slide
one hinge rod haifway

though the first tab while

positioning a hinging
guard between tabs. Slide rod through the guard
and repeat until all are in place. Install roll pin
between last tab and the end panel.



Setf-L

SUGGESTED MOUNTING ADJUSTMENT
FOR FULL-MOUNT, SEMI-MOUNT, AND
PULL~TYPE.

CAT I 14.757
CAT I 18.75°7

DRAWBAR ADJUSTMENT

P1G STYLE oM "A”
1-3/87-6 SPLINE 147
1-1/8"-21 SPUNE 16
1-3/47-20 SPLINE 207

The diogram obove shows ASAE standord dimensions.
Safe and proper operafion Is dependanl on correct adjust—
menl. Compare these dimensions o your iraclor, and make
any necessary odjusiments, If these dimensions are nof
possible on your tracter. conlact your decier for help.

FULL MOUNT (3 POINT)

with the

Pictured above is o full mount uni!
required quick hitch.

SEMI-MOUNT (2 POINT)

Pictured gbove is o semi~mouni unil wilh the
required quick hilch.

10

Piclured above is o pull fype shredder.

PTO DRI VES

Pull type shredders require different length pla’s than do

full mound or semi mouni shredders. Be sure you have the
correct PTO before running !he shredder, Measure the PT0
and compare lhe dimensions Jo the following chort, i it does
not malch, contact your dealer for the correct PTO.

A

IMPROPER PTO LENGTH CAM RESULT IN SERIOUS
INJURY AND EQUIPMENT DAMAGE.

COMPRESSED
. OVERALL
P/N UNIT RPM SPUINE LENCTH
27023 puLl TYPE wW/CLUTCH 540 1-3/8-86  49-1/2
XZ7024 PULL TYPE W;CLUICH 1000 1-3;8-21 49-1%2
X27025 PULL TYPE w/CLUTCH 1000 1-3/4-20 49-1/2
X27026 PULL TYPE CV W/CLUTCH 540 1-3/6-6 51
X27027 PULL TYPE CV W/CLUTCH 1000 1-3/8-21 51
¥27028 PULL TYPE CV W/CLUTCH 1000 1-3/4-20 51
COMPRESSED
OVERALL
PIN uNmm RPM  SPUNE LENGTH
X27029  FULL & SEMI MNT W/CLUICH 1000 1-3/8-21 31-1/2
X27406  FULL & SEMI MNTW/CLUTCH 1000 1-3/4-20 31-1/2



NO Lid IYSICT DM D R H

SONIddIHG 104 TIANNE

11

-y

0ve9e ow L6 QUHS / HOdSNVALL QNa 270X
SIE0se ()OI ] e s NS T E R R ATEL
P .mudqu .hﬂﬂ:_nn .mnfc_ ga o
NOIO W00TIHS  oosn Suisem
NG 1 1d 132830 # IN3INO 0D A |HILK
RN TIIHMSNIL AN (529 T ¢ [ [
T INWBDIH SNYEL TN P A |4
, HOIH SNVUL dN QLCPE i€
SNIL THAR SNVaE ONG G/e9¢ |V ¢ | ¥
R IdNS THMA SNYHL dNg ALK
INd LdNS THAWM Nvell N3 |§29¢ L] 9
aNIM 3AIS #0000 MOV clced Ll Z
g .8 VX ¢85 1109 YSES1 | & | B
M9 JFHSVYAMVT <091 Pl &
FAMRERST/NN o) oFe1 ¥ [0
XAH .29 IN 9691 ¥ 0L = ,
N09-92 9X G T33HMN Scl8 ¢ el o | 01
TAVAOWEU 52 T TIANI OPZE8L & (E1 ,
OVIHXIH S EX & 11O GGl ¢ 7L _—
AIOTdOL OG INN &6tSe gL gl
OVIHXEH WO L 1O OGEL [ € 91
AGD L J3HEVAIDES EP9L | € (Z1
X3H O 1 I 6691 | © @I
aOvaH X3RS X 05 [TOd IGel [P &1
QvIH X3H.08 X 06" 1O 051 ¢l 0¢
gl

QOB

-

]

Awm_w_m/ INO¥4 O) Q3d1m)
$9Z9¢ # 31V id

Tmm_mm Ti6il | ISvam _ L

| A8 | BV | (=¥ [ADd| WS

‘Buipodsuel) Usym peos Y} JO SPPIL BU} 0JUI PUSIXS HIM JUNOWE JSES] aU} OS Wal) 898jd
‘Pus Jayjle jB payoene aq ued sjasym pue snbuoy ay | ‘enbuoj Buil|jnd ay} uo ybiam aonpal o)
ajqissod se Jappalys Jo a|ppiw sy} 0) Jeau se paoe|d aq pjnoys sjesym Jodsues) pus sy |




Operation

The following procedures should be followed
while operating your shredder.

WARNING:

. Disengage tractor PTO drive immediately
should excessive vibration.Occur while
b shredder 1s in operation.

Shut off tractor and remove ignition key
before determining the cause of the vibration.

The tractor should be operated at

recommended PTO speed for maximum
effectiveness of the shredder.

CAUTION:

Always start unit up slowly and
gradually bring it up to operating speed.

The shredder knives must be run a
minimum of 2 inches above the ground to
prevent excessive wear and knife damage.
Position the wheels to run in the valley between
the rows.

Do not make sharp turns while tractor PTO
is engaged. This practice will damage shredder
and tractor hydraulic lines. If sharper turns are
desired, constant velocity PTO's are available.
Consult with your local dealer for more
information. '

Never operate shredder with any broken or
missing knives, this will cause structural and
bearing damage.

Keep all hinging guard shields in place and

be sure that they can swing freely. Replace any
broken or bent guards.

12

FULL MOUNT

WARNING:

. Reduce travel speed when on a rough or
A bumpy surface, be sure to have the shredder
raised to avoid damage to either the
b tractor or the shredder.

CAUTION:

A Additional weight may need to be added to
the front of the tractor, to counter act the
A, shredder weight.

-y



Check oil level, use a good SAE 90 weight oil
with anti- foaming additives.

Grease U-joint every 10 hours of operation.

Grease all PTO joints prior to operating and
after every eight hours of operation. Some PTO's
have a grease fitting for the slide. Is your PTO
doesn't, it should be pulled apart and the slide
cleaned and greased occasionally to insure
proper and safe operation.

Grease wheel bearing every 50 hours of
operation (grease zerk located on the wheel hub).

For maximum life and performance, the CV
body must be greased regularly. Lubricate with
the drive line in a straight position - up to 30
pumps of grease may be required.

The metal drive tubes must be greased to
operate properly.

Shielding is subject to damage from abuse
and weathering. Replace all damaged from abuse
and weathering. Replace all damaged
components and all shielding removed during
maintenance.

Do not use PTO adapters with CV drive
lines. Replace Special taper pin bolts only with
genuine O.EM. Parts, periodically check
tightness of nuts:

Adjust the
belt to obtain a"‘
3/8 deflection with
a 65 LB foree as shown by
the arrow for 3 groove.

43 LB force for 2 groove.

YATTENTION!”

Grease the four 2-3/16” flange bearing
supporting the two rotors every 800 to 1400
acres, or every 50 to 100 hours of operation with
V2 ounce , NO MORE THAN 3 PUMPS SLOWLY
GIVEN.

Grease the line shaft bearings in the same
manner as the above with NO MORE THAN
TWO PUMPS SLOWLY GIVEN.

Do not use a fast greasing gun because it may
dislocate the seal.

13

-y



Parits

IT IS THE POLICY OF BALZER INC. TO CONSTANTLY IMPROVE ITS PRODUCTS
WHENEVER IT IS PRACTICAL TO DO SO. THEREFORE, BALZER INC. RESERVES
THE RIGHT TO REDESIGN OR CHANGE ITS EQUIPMENT OR COMPONENT PARTS
THEREOF WITHOUT INCURRING THE OBLIGATION TO INSTALL OR FURNISH
SUCH CHANGES ON EQUIPMENT PREVIOUSLY DELIVERED. '

INSTRUCTIONS FOR ORDERING PARTS

To enable our customer service department
to provide you with the correct replacement
parts promptly and accurately, follow the
ordering instructions as listed below.

Identify your equipment by serial number
whenever possible.

Use part numbers and descriptions from the
illustration drawings furnished to assist in
identifying the needed parts.

Owners, order all parts through your local
dealer.

Dealers must indicate company name,
shipping point and mailing address for
notification if different from shipping point.
State whether freight, express, parcel or other
handling is desired.

Address all orders for parts as follows:

BALZER INC.

CTY.RD.27E.

P.O. BOX 458

MOUNTAIN LAKE, MN. 56159
PHONE 1-800-795-8551

14

INSTRUCTIONS FOR  RETURNING

PARTS FOR ADJUSTMENT

Dealers should inspect all parts when
received. Shortages or damage should be noted
by the carrier agent at the time the parts are
accepted. Shippers responsibility ceases upon
delivery of shipment to customer in good order.
Claims for damage, loss, or malfunction are to be
reported within thirty (30) days for warranty
considerations.

All returned parts must have return

authorization, a copy of the original packing list
and transportation prepaid.

—y




COMPLETE BELT TIGHTENERS

ITEM[PART#|QTY|DESCRIPTION
1] 18824] 1|BELT TIGHTENER MOUNT SHREDDERS
2| 28462 1|TIGHTENER ARM 10" IDLER SHREDDER
3| 12400] 1|PIPE BUSHING.87x.156RMT
4] 18826] 1|ADJUSTER LOWER BELT TIGHTENER
5| 24587] 1|TIGHTENER HALF INNER
6| 2616] 1|SPRING COMPRESSION 410# 5.5"FREE/.75"1D/1.43"0D
7] 24584 1|TIGHTENER HALF OUTER '
8l 1696] 1|NUT.62 HEX GRADE 5Z.P.
9| 18825/ 1{ADJUSTER UPPER BELT TIGHTENER
10| 28461 1|IDLER PULLEY 10" | |
111 24589] 2|BUSHING BELT TIGHTENER PULLEY .621ID X 1.18
12] 2291 1|ZERK.12 PIPE STRAIGHT
13| 1263| 3|BOLT.5 X 5.5 HEX HEAD GRADE 5 Z.P.
14| 2539] 3|NUT.5 TOPLOCK GRADE 8 Z P.
15| 1302] 1|BOLT.62 X 5.5 HEX HEAD GRADE 5 Z.P.
16| 2546] 1|NUT.62 TOPLOCK GRADE 8 Z.P.
171 12333 1|COUPIING .12 NPT (STEEL) .
18] 24177 1|HOSE .12 X 21.5" GREASE LINE '

COMPLETE RIGHT HAND TIGHTENER, PART# 28458

6/18/04 28459 - LH



24 | Xo12e BOLT, 62" X 2" HEX HD

23 | - X01602 FLAT WASHER ,62 .

22| X0O1640 LOCK WASHER .62

21 | XO2546| 4 NUT, 5/8° HEX HD TOPLOCK GR.8 G .| XO1598 FLATWASHER, 3/8*

20 | XO1290, 4 | BOLT 5/8"X1-3/4" LG. HEXHD 8 | XO1206 BOLT, /8" X 1" LG, HEX HD.
19 | X28491% 1 MOUNT, GEAR BOX 7.1 X17307| 1 SHIELD, GEAR BOX

18 | XO2564; 8 | NUT, 1/4" HEX HD. (LOCKING) _

17 | XO1161| 8 | BOLT, 1/4* X §/8" LG, HEX HD. N X124231 1 SHIELD, LH. LINE SHAFT {1200}
16 | X14403] 4 | LATCH, HOOD _

15 | X28473! 1 SHELD, LH. END > X124221 1 SHIELD, R.H. LINE SHAFT {120Q)
14 | X28472| 1 | SHELD, RH.END | 4 | X085 BOLT, 5/16" X 1" LG. HEX HD.
13 | XO1207| 4 | BOL, /8" X 1-1/4" LG, HEX HD. 3 | XO1597 . FLAIWASHER, 5/1&"

12 | X28468( 1 PANEL, RH. BOTTOM END 2 | XO2475 "NUT, 5/16" HEXHD. {LOCKING) -
11| X28467| 1 |- PANEL LH, BOTTOMEND

10 | XO2496] 12 | NUT, 3/8' HEXHD (LOCKING) 1 [Tx28000] 1 HOUSING, MAIN (1200)

ITEM | PART NO, DESCRIFTION MEM| PARTNO.| QFY. DESCRIPTION

Q.
B 4 z ; d B | 91295 REVISED e ‘I:‘:‘:‘ MAIN HOUSING REF.NO. 20207
LZERS AR [ o | oo meo b e -MODELS 1200 CON.- | $¢:50010?

16




2
SS
ey
9 S0
(4) 2 B
& //
!/;‘
; /
© NEW STYLE vOR GEARBLY
WITH 1P sINE - 91950
7
&
{ h’?
>l %
8 | X20092] 2 | BEARING, 1-/&" 48001
7 | X02291| 2 | ZERK 1B NPT
6 | Xi2333| 2 | COUPLER 1/8' NPT
5 X2a179] 2 | HOSE, CREASE LINE (1/8" X 30° LG)
L [ G167 2 | SAFT 1WA XB1-E/16°LG. (1500
X31366| 2| SHAFT 134" X63-5/16"1G. (1200)
10 X02546 NUT, 5/8* HEX HD TOPLOCK 3 | X02408| 4 KEY, 3/8" X 2-1/2" LG.
2 | 12911 2 KIT, CROSS & BEARING (NOT SHOWN)
g | X0129% BOW, 5/6' X 1.25° LG 1T X24239] 2 | UJONI. 1-3/8°
MEM | PART NO.| QY. DESCRPTON ____ em| PART NO.| QY. DESCRIPTION
Y . 8 |91395 REVSED pelue 1 DRIVE LINE ASSEMBLY *F&—MA
cZa 33 il o T e e e MODELS 1200-1500 | SC500106
' 17




8 | X01206 BOLT, 3/8" X 1" 1. HEX HD.
7 | Xi7307 | 1 SHIELD, GEARBOX
X24173 | 1 | SHIELD, £.H. UNE SHAFT (1500}
24 | X01602 FLATWASHER, 5/8° xX24109 | 1 SHIELD, L.H. LINE SHAFT {2000}
23 | X01640 LOCKWASHER, 5/8" 6 | X24065| 1 SHIELD, L.H, LINE SHAFT (1800}
|22 1 X01291 BOLT, 5/8° X 2" LG. HEXHD GR.5

21 02546 NUT, §/8" HEX HD TOPLOCK GR.8

20 | X290 BOLT, 5/8" X 1-1/2" LG, HEXHD Xed172| 1 SHIELD, R.H. LINE SHAFT {1500}
19 | X28491] 1 MOUNT, GEAR BOX X24108| 1 SHIELD, R.H. LINE SHAFT (2000)
18 | X02564 NUT, 1/4" HEX HD. (LOCKING] 5 | X24064| 1 SHIELD, RH. LINE SHAFT (1800)
17 | XO1161 BOIT, 1/4" X §/8" LG, HEX HD.

16 | X14403| 4 LATCH, HOOD

16 | X28473| 1 SHIELD, LH. END 4 | X02475 NUT, 516" HEX HD. (LOCKING)
14 | x28472| 1 SHIELD, R.H. END 3 | XO1597 FLATWASHER, 516"

13 | XO1207 BOLT, 3/8" X 1-1/4" LG. HEX HD. 2 | X085 BOLT, 5/16" X 1" LG, HEX HD.
12 | x28467| 1 PANEL, LH. BOTTOM END

11 X28466( 1 PANEL. R.H. BOTICM END 1 X28001 | 1 HOUSING, MAIN {1500)

10 | X01598 FLATWASHER, 3/8* X280021 1 HOUSING, MAIN {1800)

9 X02496 NUT, 3/8" HEX HD. [LOCKING) X28003}1 1 HOUSING, MAIN {2000}
iTEM | PART NQ.| QTY. DESCRIPTION TEM; PART NO.! QTY, DESCRIPTION

; > B |s1298 REVISED :‘j e MAIN HOUSING W—v
) ﬁ{ we| DAE "DESCRPTION OF REVISION y e MODELS 1500-1800-2000 SC500102 |

18



NEW STYLE FoR GERZBLY
WITH 134 SPLINE- 1950

¥

&

\ ,/"//
!
=%

New o7V

5By COANGE BERRING - Q1Y

21 | XO2475 NUT, 5/16" HEX HD TOPLOCK NO’[‘E: ITEMS #1 1 THRU #2 1
20 | XO1897 FLATWASHER, 5/16"
19 | XO1185 BOLT, 616 X 1* LG. HEXHD USED ON 1500° WITH ROTOR
18 | XO2546 NUT, 5/8" HEX HD TOPLOCK
17 | 01290 BOLL, 5/8" X 1-3/4" LG. HEX HD SPEED 1750 + 2000 RPM
16 | XO2539 NUT, 1/2° HEX HD TOPLOCK 8 | ¥20092] 2 | BEARING, 1-3/4' 48001
15 | X01600 FLATWASHER, 1/2" 7 TXO2291] 2 | ZERK, 178" NPT
14 | X01249 BOLL, 1/2* X 1-1/4" LG. HEX HD. 6 X13333| 2 | COUPLER, 1/8" NFT
13 | ¥242931 4 | PLATE, MOUNTING 5 | Xo4179) 2 HOSE, GREASE LINE {1/8" X 30 LG.}
12 1 X16895 | 4 | BEARING. 2* 4-BOU L | 0M36| 2 | SHAFL1-3/& X TT2-T1/16' L6200
11 | x24208| 4 | SLEEVE 1-3/4° 245365 | 3 | SHAFT. 1-3/4 X 100-11/16° LG.{1600)
XO2546 NUT, 6/8" HEX HD TOPLOCK 3 X02408] & | KEY, 3B X 21/ 6.
10 3 T X129111 2 | KT, CROSS & BEARING [NOT SHOWN)
5 | XO1290 BOLT, 5/8' X 1-9/4" 16, i TX24239 2 | U-OINT, 1-9/4°
TEM | PARTNO.| @IV, DESCRIPTION TEM]| PART NO.| QY. DESCRIPTION
; B 01395 ReviSED S DRIVE LINE ASSEMBLY Fm—ﬁﬂb
: e S o MODELS 1800-2000 | 60500106 |

19




&
L
11 | X02546 NUT, 5/8" HEX HD. TOPLOCK
101 X6062 FLATWASHER, 5/8"
9 X01293 BOLT, 5/8° X 2-1/2" LG. HEX HD
X24371 1 TUBE, MOUNTING (2C00)
X244171 1 TUBE, MOUNTING (1800)
15 xX28416| 1 TUBE, MOUNTING (1500}
X28415] 1 TUBE, MOUNTING (1200} 5 XO17771 6 NUT, /4" HEX HD. TOPLOCK
4 XO1313| 6 BOLT, 3/4* X 2-1/2" LG. HEX HD.
14 XO1290 BOW, .62 X 1.75 3 X17299 | 2 PN, 1-716" DIA, X 9* LG,
13 XO1291 BOLT, 5/8™ X 2° LG. HEX HD 2 02584 2 PIN. 7/16° IYNCH
12 XO01294 BOLY, 5/8* X 2.75" LG, HEX HD 1 X24377 ;1 HITCH, 2-POINT
[fEM | PART NO.| QY. DESCRIPTION ITEM| PARTNQ.| QY. DESCRIPTION
> 7 Y B |91345 REVISED e SEMI-MOUNT PARTS REF':&G Bl
L I Why Y | OAE DESCRFTION OF REWION e s 1200-1500-1800-2000 SC500116

20




10 | X24385| 2 MOUNT, PVOT
9 | XO1777] 6 NUT, 3/4" HEX HD, {LOCKING)
8 | XO1349 3 8017, 1* X 6" LG, HEX HD.
b
6 1 X24362( } TUBE. UFT
20 | X014091 4 | FLATWASNER 1.37° 5 | X24570¢ 1 TUBE, UNKAGE
14 | X36334| 2 | 85°LG 4 | X779 3 NUT, 1* HEX HD. {LOCKING}
13 | X36336] 2 | PN, 3.62°LG,
12 | xO2584] 5 | PN 7/16" X 2' LYNCH 2 | X36352| 2 PIN, 1-1/4* X 475" 1G,
11 | xo1313l 6 | BOLL 3/4' X 2-1/2" LG, HEXHD. ] X24347 (| i "A* - FRAME
TEM | PART NO.| QY. DESCRIPTION TEM| PART NO.| QTY. DESCRIPTION
> - B |130s REVISED 1 FULL MIOUNT PARTS S'?ANO' mm212
T I O e | CONVENTONAL SHREDDER 2200:2660 ™ SC500115

21




NOTE:

TO ORDER A COMPLETE CASTER WHEEL ASSEMBLY
(TEMS 1 - 31), USE PART NUMBER X20007.

TO ORDER A COMPLETE CASTER ASSEMBLY
(ITEMS 13, 14, 15), USE PART NUMBER

X18232.
16| XO1206| 2 BOLT, 3/8° X 1" LG. HEX HD.

31 xo8125; 1 WHEEL, 15° X 6* &-BOLT (NOT SHOWN) 16| X18888| 2 BUSHING, 2" TENSION

30 X186887: 1 SPACER 14| X02291) 1 ZERK, 1/8° NPT GREASE

29 1 X18935] 1 HUB, &-BOLT W/CUPS 13| X18886; 1 HOUSING, CASTER

28 XO2605] 6 NUT, WHEEL 12| xi8182] 1 LUNK, CASTER BOTTIOM

27 XO26041 6 STUD, WHEEL i1 Xi8192; 2 PIN, SHORT PIVOT

26 X071598] 2 CUP BEARING 10| XO1697) 8 NUT, 3/4* HEX HD.

256 | X18900 2 CONE, BEARING 9 X01641| 8 LOCKWASHER, 3/4*

24 | x18934i 2 | SEAL 8 | X18191] 2 | PIN, LONG PNOT

23 | X18%05] 1 SPACER 7 XO1325) 8 BOLT, 3/4" X 8* LG. HEX HD.

22 | X02048 1 PN, 5/32" X 2-1/2° LG. COTIER 6 | X18175] 2 PLATE, MOUNTING

21 1 x4 1 NUT, 1" CASILE 5 | X181771 1 ANGLE, LH. MOUNTING

20 1 xX18891% 1 SPINDLE, 1-1/2" DIA X 13-1/2" LG. 4 | X18181] 1 LINK, CASTER TOP

19 ¢ X18889] 1 FORK. CASTER 3| xX18176] 1 ANGLE, RH., MOUNTING

18 X02496 2 NUT, 3/8" HEX HD. (LOCKING) 2 X01605; & FLATWASHER, 1"

17 X18893! 1 BRACKET, RETAINER i 1 X02591; 4 NUT, 12 UNF HEX HD., (LOCKING}
TEM | PART NO.| QY. DESCRIPTION ITEM| PARTNQ.! QTY, DESCRIPTION

o » B |#1355 REVISED e e REF.NC. 20204
- . F AN [ o DESCRIFTION OF REVIION E:': Wwﬁ CASTER ARM ASSEMBLY DRA“";%%%O] 14

22




5 1 XOV7771 & NUT, 3/4" HEX HD. TOPLOCK

4 [ XO1313| 6 | BOUL 3/4° X2-1/2" LG. HEX HD.

3 [ X17299 | 2_| PN, 1-116° DA X" LG

2 | X02564] 2 | PIN, 7/16' LYNCH 7T ¥@4384] 2 | PIN.HICH

T [ Xe4a77 | 1| HITCH, 2.POINT & XaBaz6| 1| SIAND, JACK
TEM] PARTNG | QY. DESCRIPTION TEM| PARTNO.| Q@Y. DESCRIPTION

B AL ZE RS s e

) o o e JACK STAND SC500113

23




NOIE:

TO ORDER A COMPLETE RATCHET JACK
ASSEMBLY, USE PART NUMBER X12267.

4 | X12952( 1 HOUSING, MAIN
7 | Xi29s4| 1 FINGER, RATCHET 3 2 PIN, 1° DIA, (INCLUDED W/JACK)
6 | X129861 1 HANDLE 2 4 CUE HAIR PIN (INCLUDED W/JACK)
5 | X12983| 1 RAICHET 1 ] X12961 2 SCREW YOKE ASSEMBLY
EEM| PART NO, DESCRIPTION [TEM| PART NO.| QY. DESCRIPTION

oatE| 2-28-98 REF. MO, 122567

ary,
i
BALZER \Wﬂi Rz 9-:;9& mﬁs:nm o - RATCHET JACK ASSEMBELY [mmusscngemw
24




USE THIS ADJUSTMENT MOUNTING
HOLE FOR 1-3/4" 1000 RPM FTO.

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 1-3/8" 1000 RPM FTO.

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 540 RPM P10.

NOTE:

1O ORDER A COMPLETE PULL TYPE HITCH
(TEMS 1 & 5), USE PART NUMBER X24283.

[TEM #6 (X10520) IS INCLUDED WITH TONGUE
HITCH, BUT CAN BE ORDERED SEPARATE.

N ';_‘. !i

)

8 | x01777] 6 i NUT, 3/4* HEXHD. (LOCKING] 4 1 NUT, 3/4" HEX HD.
7 | 01313} 6 BOLT, 3/4" X 2-1/2" LG, HEX HD. 3 1 LOCKWASHER, 3/4"
é X106201 1 SWIVEL, MALE {INCLUDED W/TTEM #5} 2 1 BOLT, 34" X 5" LG, HEX HD.
5 | X24284: 1 HITCH, TONGUE 1 1 TONGUE, ADJUSTING
MEM | PART NO.| QIY, DESCRIPTION DESCRIPTION
N ALZERS = PLTREHCH e
il REY.| DAE DESCRIPTION OF REVISION




X24104] 2 | ROD, HINGE {20 F1. UNM)
5 [ X24703] 2 | ROD, HINGE (18 FT. LN , | X28450 GUARD, HINGING 5 5/8
X24188| 2 ROD, HINGE {15 FI. UNT}) X28045 GUARD, HINGING 11 3/8 |
X12365] 2 | ROD, HINGE {25 FT, UNM) T I x01850) 2 | PN, /8" X 1*LG. ROUL
TEM! PART NO.| QY. DESCRIPTION EM| PART NO.| QY. DESCRIPTION
> A ” B 91858 REVISED Exre HINGING GUARD & ROD TN
bV’ A '8 s REV.| OME DESCHPIGH OF FEVEICN_ poal Tv8 SC500109 )




DMA 'S3AINY

DNIDVAUNS dYVvH /M 0%PIC
DNIDVAYUNS AYvH O/M 6959T
24INY 2dIS

DNIDVAYUNS AYvH /M ICEye
DNIDVAUNS dYVvH O/M  LETHT
D4INY dND WS

27




Q xX24276|( 1 ARM CLEVIS 4 X242651 1 ROCKSHAFT {15 FT.}

8 XO1779 NUT, 1" HEX HD TOPLOCK X242641 1 ROCKSHAFT (12 FT.)

7 | x01354 BOLT, 1" X 3-1/4" LG. HEX HD 3 | 02546 NUT, 5/8 HEX HD TOPLOCK

é X24282 | 2 SPACER, LOWER 2 X01290 BOW, 5/8" X 1-3/4" .G, HEX HD.

5 XO1293 BOLL, 5/8" X 2-1/2' LG, HEX HD 1 X242711 4 BEARING, ROCKSHAFT

TEM | PART NO.| QTY. DESCRIPTION TEM| PART NO.i QY. DESCRIPTION

- B |s1295 REVISED o] 1255 ROCKSHAFT FF—NLA@—

ﬂmﬂn%% T T T S MODELS 1200- 1500 | "Se500107 |

28




16 | X24301 1 | BAR, ROCKSHAFT SPLICE
14 | X01298 BOLT, 5/8" X 3-3/4" LG. HEX HD. 5 [ 224312 1 | ROCGHATLR H. (2000)
13 | XO1779 NUT, 1* HEX HD TOPLOCK X24266| 1 | ROCKSHAFT, R.H. (1800)
12 | X01354 BOAT, 1" X 3.25" HEX HD 7 7 X24315| 1 | MOUNT, L H. CYUNDER
11| X24276| 2 | ARM, CLEVIS 6 | XO1294 BOLT, 5/8" X 2-3/4™ LG. HEX HD.
5 | X24271| 8 | BEARING, ROCKSHAFT
0 2 | x0129 BOLT, 5/8" X 2" HEX HD.
X24313| 1 | ROCKSHAFT, L H. (2000) 3 | %02546 NUT, 5/8" HEX HD TOPLOCK
x24267| 1 | ROCKSHAFL, L. H. (1800) 2 | XO1290 BOLT, 5/8" X 1-3/4" HEX HD.
9 | x2a282! 2 | SPACER, LOWER T | X23414 | 1 | MOUNT, R. H. CYLINDER
TEM| PART NO.| QIY. DESCRIPTION EM| PART NO.| 1Y, DESCRIPTION
- » B |91295 REVISED lgd-—“! 2 ROCKSHAFT RER NO,____ 2021
>4 WP o e e MODELS 1800-2000 | 'sC500108 |

29




NOITE:

TO ORDER A COMPLETE WHEEL ARM ASSEMBLY
(TEMS 1,2, 3,4.5,6.7.8.9.10, 11, 12,
13). USE PART NUMBER X28423

TO ORDER A COMPLETE DUAL ARM ASSEMBLY
(TEM 19, NOT SHOWN]), USE PART NUMBER
X21490.

TO ORDER A COMPLETE HUB AND SPINDLE ASSEMBLY
(TEMS 5, 6,7, 8,9, 10, 11, 12},
USE PART NUMBER X18240

22 | 01257 1 | BOLT.BX3IYGRS
21 | x02539| 1 { NUT.5HEXHDTOP LOCK
26 | X18241] 1 | SPINDLE
19 § x21490] 1 | DUAL WHEEL ARM ASSEMELY {NOT SHOWN) 9 [ xi2441| 1 HUB, 4-BOLT W/CUPS'
18 | XOB125] 1 | WHEEL 15" 6-BOLT {NOT SHOWN) 8 | XO9089| & | BOLT 1/2°-20 UNF X 1-1/2* LG. WHEEL
17 | X15354] 1 | BOLI, WHEEL ARM 7 | xQ2286] 1 | ZERK, 1/4"-28
16 | XO1602] 2 | FLATWASHER. 5/8" 6 | X06s63 1 CUP QUIER
15 | XO1640i 2 | LOCKWASHER, &/8" 5 | XO6865 1 CONE, OUTER
14 | XO16961 2 | NUT 58 HEXHD. 4 | 01608 1 FLATWASHER, 1*
13 | x284250 1 | ARM. WHEEL 3 | X01754] 1 NUT, 1* CASTLE
12 | ¥06572] 1 | SEAL GREASE 2 | xo02048 1 PIN, 5/32* X 2-1/2° L5, COTTER
11 | 06573 1 | CONE, INNER : X12442: 1 | CAP HUB W/ZERK
10 | XO6574] 1 | CUPINNER XO6666 1 | CAPHUB
ITEM | PART NO.| QITY. DESCRIPTION MeM| PART NO.| QTY. DESCRIPTION
- ) s g le1395 REVISED bl__.__"“‘ ‘*‘t‘: WHEEL ARM ASSEMBLY NO.___ 20719
DALLZER R e REMOVABLE PR B0117

30




34INM 3dIS

BUO ¥ X 9 1108

£E9T0X

oy 1

BT XGTLX 99 ONHSNG | ¥V | vSPLEX Z
NN IAIS | W | 6969EX £

SUXO L9 ONIHING | UV | esvieX | ¥
AOOTD0LZY INN |V | 9peE0X g

34NN GO | UV | LETVEX 9

i L

997 X 0L X 99" ONIHSNE

yerLEX

—y




21 BOLT (INCLUDED W/X26870)
20 | %268701 2 | BUSHING, 2-3/16" @D
19 | X26872| 2 BEARING, 2-3/16" 4-BOLT {(ECCENRIC LOCK)
18 | X02291| 2 | ZERK, 1/8" STR. NPT
17 | X12833| 2 | COUPLER, 1/8" NPT
16 | X24178| 2 | HOSE, GREASE UNE (/8" X 10° LG
15 | X24100| 2 | STFFENER, BEARING
14 | x01290 BOLT, 5/8* X 1.75" LG. HEX HD.
13 | X27810| 2 | ROTOR, 6 DiA (2000)
x27509| 2 | ROTOR, 8" DiA, (1800)
12 | X02496 INUT, 3/8° HEX HD. TOPLOCK
11| XO1598| 8 | FLATWASHER, 3/8"
31 | X02408| 2 | KEY.37°X2.5" 10 | X01207 BOLT, 3/8" X 1-1/4" HEX HD.
30 | X24322| 4 | CLAMP GREASE HOSE o | X28041[ 1 | SHIELD GREASE LINE Li
29 LOCKWASHER (INCLUDED W/X24222) X28040 | 1 | SHIELD GREASE UNE RH
28 BOLT (INCLUDED W/X24222) 8 | X24177 | 2 | HOSE GREASE LUNE (1/8° X 21-1/2' LG
27 | X24222] 2 | BUSHING, i-3/4' QD 7 | X02546 NUT, 5/8* HEX HD. TOPLOCK 1
26 | X24074| 2 | SHEAVE 16°3C 6 | X01295 BOLT, 5/8° X 3* LG. HEX HD.
5 5 | X26871 | 2 | BEARING, 2-3/16" 4-BOLT (SET SCREW LOCK)
X28499 | 2 | BHI 3C %0 4 | X02475 NUT, 5/16" HEX HD. TOPLOCK
g | X17476] 2 | SHEAVE, 8'3C (1000 RPM SPEED-UP) 3 | XO1597 FLATWASHER, 5/16"
X24073| 2 | SHEAVE, 10.5° 3C (1000 RPM) 2 | XO1186 BOLT, 5/16" X 1-1/4" LG. HEX HD.
X02439] 2 | KEY, 1/2X2-1/2°1G. | | X28044] 2 | RING, GRASS (H°C)
22 LOCKWASHER (INCLUDED W/X26870) X27589 | 4 | RING, GRASS (2-PC.)
mEM | PART NO.! QI DESCRIPTION ITEM{ PART NO.| QY. DESCRIPTION
- loares | oromarezase PR ] 10r DIA, CYUNDER ASSEMBLY foiO- 2020
Wn%%i !m o oo o el ™8 MODELS 1800- 2000 | $C800140 |

32




BOLT (NCLUDED WXZ8559)

2i .
20 | X26869] 2 1| BUSHING, 23/16" QD%
19| %26872| 2 | BEARING, 2-3/16" 4- aou (Eccemmc LOCK}
18 | X022911 "2 | IERK T@'SRNPT- 7 . _
17 | X12333 [ 2 [ -COUPLER, 1/8" NPT
16 | X24178| 2 | HOSE GREASE LINE {1/8" X 107 1G)
151 %24100| 2 | STIFFENER, BEARING '
141 XC1290 -1 BOLT, 58X 1.75” LG. HEX HD.
13 |-X27508| "2 | ROTOR, 8' DA (2000)
X27507 | 2 | ROTOR, B"DIA.{1800)
12 | X02496) | NUT, 3/8" HEX HD, TOPLOCK
. 11| XO1598] 8 | . FLATWASHER, 3/8° _
3] | X02408| 2 | KEY.37°X2.5" 10 | X01207| - BORT, 3/8* X 1-1/4* KEX HD.
130 | X24322| 4 | CLAMP GREASE HOSE o | Xx28041] 1 SHIELD GREASE LINE LH
29 | X12391| 2 | SHEAVE 16~2C : X28040| 1 SHIFID GREASE LINE RH
28 | LOCKWASHER {INCLUDEDW!X12390] - 8 | -X24177| 2 | HOSE, GREASE UNE (178" X 21-1/2" LG.)
27 . BOAT {INCLUDED W¢X12390) " 7 | 02545 NUT, §/8" HEX HD. TOPLOCK
26 | X27469| o | BUSHING, 1-3/4" QD 2 GRPULLEY 6 | x01294] | BOLT §/8"X 3" LG. HEXHD.
s l_e | L R 5 | X36871( 2 | BEARNG, 2-3/16" 4-BOLT (SET SCREW LOCK)
¥28437 | o | BEL, 2C 90 4 | ¥O2475]. | NUT, 516" HDCHD. TOPLOCK
24 ] 3 | XO1597|  -| FLATWASHER, 516°
¥123881 7 | SHEAVE, 10.5"2C 2 | x01186 BOLY, /16" X 1-1/4° LG. HEX HD.
23 | 024391 2 | KEY, U2'X2-G. L ) |-X28044 | 2 1 RING GRASS(HPC.)
22 : _ LOCKWASHER (INCLUDED W/X2686%) X27589 | 4 | RING. GRASS(2-PC.)
TEM| PART NO.| QTV. - DESCRIPRON _ TEM!. PART NO.| QY. ' DESCRIFTION
71995 | . ORIGNALRELEASE PSS! 10° DIA. CYLINDER ASSEMBLY [0 - 20220 ——
P DESCHIFION OF Vo e 1o MODELS 1200-1800 | sSCs0013¢%

33




KNIVES USED PER SHREDDER

SIDE KNIFE QUANTITIES1997-PRESENT**
MODEL [AMOUNT(P/N's 26569 OR 31440)

1000 104

1200 128

1500 160

1800 192

2000 216

2200 240

2400 256

2500 264
CUP KNIFE QUANTITIES 1997-PRESENT**
MODEL AMOUNT (P/N 24237)

1000 52

1200 64

1500 80

1800 | 06

2000 - 108

2200 120

2400 128

2500 132

**(10" ROTOR)** 3/9/05



2 BOLT (INCLUDED W/X26859)
20 | X26869} 2 | BUSHING, 2-3/16"@D
19 | X26872| 2 | BEARING, 2-3/16" 4-BOLT [ECCENIRIC LOCK)
18 | XO2291| 2 | IERK 18 SRNPT _
17 | X12333| 2 | COUPLER, 1/8"NFT
16| X24178| 2 | HOSE GREASE LUNE (1/8° X 10" LG)
15 | X24100| 2 | STIFFENER, BEARING
14 | "x01290 BOUT, 5/8° X 1.75" LG, HEX HD.
13 |.X27508] 2 | ROTOR. B* DIA. [2000)
X27507| 2 | ROIOR, 6" DIA. (1800}
12 | X0249% NUT, 3/8" HEX HD. TOPLOCK
11| XO1698] 8 | FLATWASHER, 3/8"
31 | X024087 2 | KEY.37'X25" 10 | XO1207 BOLT, 3/8" X 1-1/4" HEX HD.
30 | X24322| 4 | CLAMP GREASE HOSE o | X28041| 1 | SHIELD GREASE LINE LH
29 | X12391] 2 | SHEAVE 16°2C X26040 | 1| SHIELD GREASE UNE RH
28 LOCKWASHER (INCLUDED W/X12350) 8 | X24177] 2 | HOSE GREASEUNE (1/8"X 21-1/2°[G)
27 BOLT (INCLUDED W/X12350} 7 | x02546 NUT, 5/8" HEX HD. TOPLOCK
26 | X27469 | 2 | BUSHING, 1-3/4" QD 2 GR PULLEY 6 | X01294 BOLT, /6" X 3" LG. HEX HD.
25 . 5 | X26871| 2 | BEARING, 2-3/16" 4-BO] (SET SCREW LOCK] |
28437 | 2 | BE, 2C 90 4_| X02475 KU, §/16" HEX HD. TOPLOCK
2 3 | x01597 FLATWASHER, 5/16°
X12388 | 2 | SHEAVE, 10.5'2C 2 | Xon186 BOL, 6/16" X 1-1/4° LG, HEX HD.
23 | X02439 2 | KEY, 1/2'X2-1/2° LG, , | _X280441 2 | RING, GRASS-PC]
22 LOCKWASHER (INCLUDED W/X26869) X27589 | 4 | RING, GRASS (2PC)
MEM| PART NO.[ QIY. DESCRIPTON __ TEM|_PARTNO.| QIY. DESCRIPTION
> syl | afoioes|  orowaraease PSR 10° DA CYUNDER ASSEMBLY ’gm;m—m
A I AT i ow DSCRPTON OF Ry el MODELS 1200- 1500 | 'sCs00139 |

33




" New Style Shredder Gearbox, 1000 RPM, Part# 82025

=1

} |
X jl ll_ﬁ
8 | u iy

Started February 2004 3905




" New Style Shredder Gearbox, 1000 RPM, Part# 82025

Item#| Qty | Part# |Description
1 1 }22595|HOUSING GEARBOX PRAIRIE #1018
2 2 |22599|GEAR 22T (1.75 BORE) PRAIRIE #1290
3 3 |11477|BEARINGCONE SUPERIORBOX
4 3 | 8491 |BEARING CUP INNER
5 1 117205{BEARING CONE LARGE SUPERIOR BOX
6 1 122602|BEARING CUP
7 2 [|22264|SEAL 1.751D 3.0"OD CR# 17678"USE#36522/L AG SERV
8 1 |22594|SEAL OiL PRAIRIE#1489 RUBBER COATED
9 2 |22603|SHIM .007 X 1.75(SHAFT) PRAIRIE #1543
10 | 2 |22604|SHIM .007 (COVER) PRAIRIE #1544
11 3 122606|SNAP RING 1.75 ID PRAIRIE #1620 (5160-175)
12 2 {17185|KEY.37 X .37 X 1.43 HARDENED
13 | 16 { 1206 |BOLT.37 X 1 HEXHEAD GRADE 5 Z P.
14 | 1 {13097 |BREATHER .125"NPT BRASS 5# PSI VENT*FOR ACTUATOR USE 31438*
15 1 | 8907 |PIPE PLUG .50-14 NPT SQ HD
16 1 |13038|HEX REDUCER 5 MP X 12 FP HP
17 1 [50514|PLUG.37 NPT ALLEN HEAD LAGOON GEARBOX
18 1 |22610|SPACER PRAIRIE #2853
19 3 |22611|WASHER 1.75 1D X .179 PRAIRIE #2855
20 1 |22615|COVER - PLATE
21 1 122614|COVER OPEN PRAIRIE #4142-2
22 1 |50854{SHAFT THRU 1.75" PRAIRIE SHREDDER GB 2004
23 1 |22620|SHAFT PINION PRAIRIE #4558

Started February 2004 35005




 NEW STYLE SHREDDER GEARBOX, 540 RPM, PART# 82450

STARTED FEBRUARY 2004 3/9/05




NEW STYLE SHREDDER GEARBOX, 540 RPM, PART# 82450

itemi#| Qty | Part# |Description
1 | .1 |22615|COVER - PLATE
2 | 1 |22595|HOUSING GEARBOX PRAIRIE #1018 *
3 | 2 |22604|SHIM .007 (COVER) PRAIRIE #1544
4 | 1 |22614{COVER OPEN PRAIRIE #4142-2
5 | 1 |50797|COVER - OPEN 3/8" NPT
6 | 3 | 8491 |BEARING CUP INNER
7 | 3 111477|BEARINGCONE SUPERIORBOX
8 | 2 [|22264|SEAL 1.75 ID 3.0"0OD CR# 17678"USE#36522/LAG SERV
9 | 1 [50798|SHAFT THRU 1.75" PRAIRIE SHREDDER GB 2004
10 | 1 [50514{PLUG.37 NPT ALLEN HEAD LAGOON GEARBOX
11 | 8 | 1206 |BOLT 37 X 1 HEXHEAD GRADE 5 Z.P.
12 | 1 |22602|BEARING CUP
13 | 1 [17205|BEARING CONE LARGE SUPERIOR BOX
14 | 1 |22594|SEAL OIL PRAIRIE#1489 RUBBER COATED
15 | 2 |22606{SNAP RING 1.75 ID PRAIRIE #1620 (5160-175)
16 | 2 [22611|WASHER 1.75ID X .179 PRAIRIE #2855
17 | 1 |22620|SHAFT PINION PRAIRIE #4558
18 | 1 |17185|KEY.37 X .37 X 1.43 HARDENED
19 | 1 |22603|{SHIM .007 X 1.75(SHAFT) PRAIRIE #1543
20 | 1 |22638|GEAR 29T (1.75 BORE) PRAIRIE #1290
21 | 8 | 1204 |[BOLT.37 X 1/2 HEXHEAD GRADE 5 Z.P.
22 | 1 [13097|BREATHER .125'"NPT BRASS 5# PS| VENT*FOR-ACTUATOR USE 31438
23 | 1 |13038/HEX REDUCER 5MP X .12 FP HP
24 | 1 | 8907 |PIPE PLUG .50-14 NPT SQ HD

.;'.:./éfi

STARTED FEBRUARY 2004 3/9/05




| 28 0uTPuUY SHAYT -~ OLD STYLE

35

NOITE:

TO ORDER A COMPLETE Z—

X22443. PAINTED BLUE FOR

IDENTIFICATION.
2571 X13038] 1 | BUSHING, 1/2° X 1/8" REDUCER (NCT SHOWN]
24 | X13181| 1 | PLUG, 1/2° NPT PIPE (NOT SHOWN) 12| X01206] 16 | BOL, 3/8'UNC X 1°1G. HEXHD GR. §
23 | X13097| 1 | PLUG, 1/8" NPT VENT (NCT SHOWN) 11| X17185; 1 | KEY, 3/8"5Q. X 146" 1G.
22 | X22638| 1 | GEAR, 297 10| X226211 1 | SHAFL THRU
21 | XO&997! 1 | PLUG, 1/4° NPT PIPE 9 | X222641 2 | SEAL OIL (NAF473448)
20 | X22614| 1 | COVER. OPEN 8 | X22637) 1 | GEAR 161
19 | %22604] AR.| SHIM, .007" (COVER] 7 | x22595] 1 | HOUSING, SIDE PORT
18 | X22603| AR | SHIM, .007°(1.75" DIA SHAFT) 6 | X226021 1 | CUR BEARING (3730)
17 | X22606] 2 | RING, SNAP (5160 - 175) 5 | Xi7205] 1 | CONE, BEARING (3782}
16 | X22611] 3 | WASHER 1.75°LD. X.179"THK. 4 | x0B491. 3 | CUP BEARING (25520)
15 | X22607| 1 | RING, SNAP (5160 - 200) 3 | X11477) 3 | CONE, BEARING {25581)
14 | x22612| 1 | SPACER 2 | x22594] 1 | SEALOL
13 | X22615] 1 | COVER CLOSED 1 | X22620! 1 | SHAF, QUIL
[IEM | PART NC.| QTY. DESCRIPTION MEM| PART NO.| QIY. DESCRIPTION
> - Alo2695 | ORGINAREEAS Daroe™—  GEARBOX-SA0RPM SRl -2 —
i bR e o DESCIPTION OF REvEON__Fovel ™ {1:1.81 RATIO) SC500148




|3/ QUIPUT SBATT - OLD STYLE

18

12

12 17
16 /12

14

13

12
11

10

LETIER *Y" [.D.

NOTE:
TO ORDER A COMPLETE E
END OF PINION SHAFT
GEARBOX, USE PART NO. PAINTED YELLOW FOR
X21599. IDENTIFICATION.
17 | %01208] 16 | BOLT, /8" UNC X 1* LG, HEX HD GR. 6
23 1 X13038] 1 | BUSHING, 1/2" X 1/6" REDUCER (NOT SHOWN) | [ 11 | X17185] 2 | KEY, 3/8" 5Q. X 1.48' G,
22 [ x13181] 7 | PWG, 1/2° NPT PIPE (NOT SHOWN) 10| X22619| 1| SHAFT, THRU

21 | X13097] 1 | PLUG, 1/6" NPT VENT (NOT SHOWN] 9 | x22264] 2 | SEAL Ol (NATA73448)

20 | XO&697] 1 | PLUG, /4" NPT PIPE 8 | X22599| 2 | GEAR. 22TW/1.75' BORE

19 | x22614| 1 | COVER, OPEN 7T %22595] 1 | HOUSING, SIDE PORT

18 | x22604| AR.| SHIM, 007" (COVER) 5 Tx22602] 1| CUP BEARING (3730)

17 T x22603 | AR.| SHIM, .007" (1.75' DIA. SHAF]) 5 T7X17208] 1| CONE, BEARING (3782)

16 | X22611| 3 | WASHER 1.75° 1D, X.179" THK 4 | X08491] 3 | CUP BEARING (25520)

15 | X22606| 3 | RING,SNAP (5160 - 175) 3 | X11477] 3 | CONE, BEARING (25581)

14 | x22610] 1 | SPACER 2 | x22594] 1 | SEALOL

13 | x22615| 1 | COVER, CLOSED 1 | X226200 1 | SHAFT, PINION
fIEM | PART NO.| QTY. DESCRIPTION TEM| PART NO.; QTY. DESCRIPTION

- - A{92595 |  ORGINALREEASE [ooiioes GEARBOX - 1000 RPN N0 2199
> WS e sarmarma s (1:1 RATIO) 1500 ROTOR SPEED | SC500147

36

-y




| | 35" QUTRUT SHRET - 0L STYLE

NOTE:
TO ORDER A COMPLETE 7
GEARBOX, USE PART NO. Z -
END OF PINION SHAFT OPTIONAL ITEM
| IDENTIFICATION. @ HEAVY DUTY USE
2% | X36299| 1 | O COOLER i
4 1 X13038| 1 | BUSHING, 1/2 X 1/8" REDUCER (NOTSHOWN) |[ 12 | XO1206] 16 | BOLT, 3/8"UNC X 1*LG. HEX HD GR. 5
23 | X13181| 1 | PLUG, 172 NPT PIPE (NOT SHOWN) 117185 72 | KEY, 38" 50 X 1.46° 1G.
92 | X13097| 1 | PLUG, 1/8° NPT VENT (NOT SHOWN) 101 X22619| 1 | SHAFT, THRU
21 | X22600] 1 | GEAR 27T ' 9 | x22264| 2 | SEAL OIL (NAT473448)
20 | X06997] 1 | PLUG, 1/4" NPT PIFE 8 | x22601| 1 | GEAR 20T
19 | x22614] 1 | COVER OPEN 7 | %x22595| 1 | HOUSING
18 | X22604| AR.| SHIM, 007" (COVER] 6 | x22602! 1 | CUR BEARING (3730)
17 | %22603] AR.| SHIM, 007 (1.75' DIA, SHAFT) 5 | X17205| 1 | CONE, BEARING (3762)
16 | 22611 3 | WASHER 1.75" LD.X.179" THK. 2 | X08491] 3 | CUP BEARING (25520)
15 | X22606] 3 | RING, SNAP (5160 - 175) 3 | x11477] 3 | CONE, BEARING (25581)
14 | X22610| 1 SPACER 2] xX22594| 1 SEAL, Ol
13 | x22613] 1 | COVER PLATE T | X22620] 1 | SHAFL PINION
TEM| PART NO.| QY. DESCRIPTION TEM| PART NO.| @Y. DESCRIPTION
WM Alozes | omonaLREEA® P GEARBOX - 1000 RPM W
- 03I A el o | vecmonoremon we——|{1:1.35 RATIO) 2000 ROVOR SPEED|  §C500149

37




133" GATPUT SHAYT - oid STYLE

I‘I"ﬁ

?’
; A
© 'y e
o5 f.}‘mu
/ 4 //&%‘-’ | / /
@ o lljllll//%“ ‘ ////lll // o
(3) /] ||,%.
(1) e eo
/i @J
IAAAAAL 0
NOTE; (7 "’W\@ 0
TO ORDER A COMPLETE Z ‘0'
GEARBOX, USE PART NO. END OF PINION SHAFT .
X22501. PAINTED ORANGE FOR ~z
IDENTIFICATION, @
25 X346292 | 1 Oll. COOLER
24 X13038| 1 BUSHING, 1/2" X 1/8" REDUCER {NOT SHOWN} 12 | X01206| 16 BOLT, 3/8°UNC X 1" LG, HEXHD GR. 5
23 Xi3181 1 PLUG, 1/2° NPT PIPE {NQT SHOWN;) 1t X17185) 2 KEY, 3/8" 5. X 1.46" LG,
2o | X13097| 1 | PLUG, 1/8 NPT VENT (NOT SHOWN] 10| x22619] 1 | SHAFT, THRU
21 X22618| 1 GEAR, 28T 9 x22264) 2 SEAL, OlL [NATA73448)
20 XO0a9%7| 1 PLUG, 1/4" NPT PIPE ] X22617) 1 GEAR, 24T
19 | x29614| 1 | COVER, OPEN 7| x22595| 1 | HOUSNG
18 X22604 | AR | SHIM, .007" {COVER] 6 X226021 1 CUR BEARING (3730}
17 | X22603| AR | SHIM, .007" (1.75° DIA. SHAFT) 5 | X17205| 1 | CONE BEARING (3782)
16 X22611 3 WASHER, 1.75°1.D. X.179" THK. 4 X08491| 3 CUP BEARING (25520)
15 | X22606| 3 | RING, SNAP (5160 - 175) 3 | X{1477| 3 | CONE, BEARING (25581)
14 xX22610( 1 SPACER 2 X22594 | 1 SEAL, OIL
]3 X22613 'I COVER, PLATE 1 X22620| 1 SHAFT, PINION
PART NO. DESCRIPTION [TEM| PART NO,| QTY. DESCRIPTION
mm}%% Aloes|  omomacRmsasE  DSEE GEARBOX - 1000 RPM N0 250
— N oy e 7 1(1:1.147 RATIO) 1750 ROTOR SPEE SC500150 |




NQIE: .
TO ORDER A COMPLEIE 1000 RPM F1O

e oo = ) 1969 (9 (3

7O ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS

10 ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD
(TEMS 13, 15, 16, 18, 20, 21. 23, 36}, USE PART 18, 20 21, 23), USE PART NUMBER X27074.
NUMBER X27072. ' O ORDER A COMPLETE IMPLEMENT HALE GUARD (TEMS
TO ORDER A COMPLETE IMPLEMENT HALF FTO W/SHIELD 17.19, 20, 22), USE PART NUMBER X27075., |
JTEMS 11.12,14, 17,19, 20, 22), LS PART NUMBER O ORDER A COMPLETE TRACTOR HALF: PTO W/O SHIELD
: (EMS 13, 16, 16, 36), USE PART NUMBER X27070.
19, 20, 21, 22, 23). USE PART NUMBER X27076. (TEMS 11, 12, 14), USE PART NUMBER X27071.
36 | X18682| 1 | YOKE, OUTER TUBE 18] 8707 1 [ OBEARiNG,S-‘?-U L
35 | 23077 2 | CLOSING PLATE HALF 17 | X27069] 1 | TUBE, CMSAFETY. (IWLEMENT HALFJ
34 | X23076| 1 | RING, SCREEN 16| X18700] 1 | NULRNG .
33 [ 27041 1 | HUB (CLUTCH INNER) 15 T 27066 1 | TUBE. CM CARDAN (TRACTOR HALF)
32 | 23079 1 | CRCLP (SNAP RING) T4 | %27067| 1| TUBE, CMCARDAN (MPLEMENT HALF)
31 | %27040| 1 | CLUICH OUTER BODY 13 | X18714] 1 | PIN, FLEXIBLE
30 | X27043] 1 | PMOT PIN ASSEMBLY 12 | X18683] 1 | YOKE, INNER TUBE
20 | X27042 | 1 | RACHET W/SPRING T | x18715] 1 | PN, FLEXBLE
28 | 27039 | 1 | ZERK, GREASE NIPPLE 10T x27036 | 1| GIUTCH, FREE WHEELRAZIA
27 | %23061| 8 | CIRCLP {SNAP RING) 9 T X18676] 2 | CROSS JOURNAL COMPLETE
26 | X18716| 2 | ZERK GREASE NIPPLE 8 | X18732| 1 | YOKE, 1-9/8"- 2]
25 1 x18702| 1 HUB [ROTARY LATCH) 7 X27075( 1 GUARD, HALF (IMPLEMENT END}
24 | Xig722! 2 PUSH BUTTON COMPLETE & X27074| 1 (GUARD, HALF {TRACTOR END)
23 | X27068 | 1| TUBE, CM SAFETY (TRACTOR HALF) 5 [ 27071 1| SHAFT, IMPLEMENT HALF W/O SHIELD
22 | %27032| 1 I.CONE SETS, F8-9 4 xXe7070| 1 SHAFT, TRACTOR HALF W/O SHIELD
21 | x27036 | 1_| O.CONE SETS, F8-9 3 | "X27073] 1 | SHAFI, IMPLEMENT HALF W/SHIELD
20 | X18704] 2 | CHAIN COMPLETE 2 | 270721 1| SHAFT, TRACIOR HALF W/SHIELD
19 | X18708| 1 | LBEARING, 8-9-0 1 x27076 | 1 | SAFETY GUARD COMPLETE
MEM| PARTNO.| QIY. . DESCRIPTON TEM| PARTNO.| @IY.| ~ DESCRPTION .
' - Aless]  oncaLREEass  PE%11.3/8.21 PTO RA2 (1000 RPM) | [ReclC - 70
M Rev| DR | . DESCRETION OF REVON 5 " -PULLTYPEUNTT - T SC500152

32




JO ORDER A COMPLETE 1000 ReMPTO. ./ /.
W/OVER-RUNNING CLUTCH, USE PART |
NUMBER X27025, -

T© ORDER A COMPLETE IMPLEMENT HALF ‘F’TO WISHIELD

(TEMS 11,12, 14, 17, 19, 20, 22}, USE PART NUMBER
ors,

TOORDERACOMPETE SAFEIYGUARQ {ITEMS 17 1a
19, 20, 21, 22, 23), USE PART NUMBER X27076.

70 ORDER A COMPLETE TRACTOR HALF GUARD (TEMS
o ORDER A OQMPLErE“ IMPLEMENT HALF

(ITEMS 13 15, 16, 36],USEPARTNUMBERX27077

T (o) ORDER A CQNPLETE IMPLEMENT HALF PTQ WIO SHIELD
(MEMS 11, 12,-14), USF. PART NUMBER X27ﬂ?1 L

18 2021, 23), USE PART NUMBER X27074.

17,19, 20; 22), USE PART NUMBER x27075 S
10 ORDER A COMPLETE TRACIOR HALF PTO WIO SHELD

I
-]

36 [ X868z 1 YOKE,OUTERTUBE X18207| 1 --OBEARING, 890

35 | X23077 | 2 | CILOSING PLATE HALF 17 | X27069 | 1 | TUBE, CMSAFEIY [WIPLEMENTHAI.FI

34 | X23076 | 1 | RING, SCREEN . 161 x18700] 7 [ ‘NUTRNG . .

33 | X27041 | 1 [ HUB(CLUTCHINNER) | - 18°F X270861 ¥ 1 TUBE: CMCARDAN{IRACIORHAU:)

32 [ X23079 | 1 | CRCLIP [SNAP RING) 14 | X27067 [ 1 | TUBE, CMCARDAN[IMPLEMENT muq

31 | X27040 | 1 | CLUICH OUTER BODY 13| X187Y4] 1 | PINJFLEXBLE - - .

30 [ X27043 7 1 | PMOT PIN ASSEMBLY - 12 | X186B3 |1 | VOKE,INNERTUBE =~ =

29 | X27042 | 1 | RACHET W/SPRING 11 | X18715] 1 | PN, FLEXBLE

28 | %27089 | 1 _| ZERK GREASE NIPPLE 10 | X27035| 1 | CILUTCH, FREE WHEEL RA2/8 -

27 | X23061 | 8 | CIRCLP (SNAP RING) 9 | 'Xi8676| 2 | CROSS JOURNALCOMPLETE

26 | X18716 | 2 | ZERK GREASE NIPPLE 8 | X2%084) 1 ! YOKE 1-3/4"-20-

25 | X18701 | ¥ |- HUB (ROTARY LATCH) -7 | X27075| 1 | GUARD; HALP(IMPLEMENTEND]

24 | X18722 | 2 | PUSH BUTTON COMPLETE 6 | X27074| 1 | GUARD, HALF (TRACTOR END} .

23 | 27068 | 1 | TUBE, CM SAFETY {RACTOR HALF) 5 | X27071| 1 | SHAFT, IMPLEMENT HALF W/O SHIELD .-

22 | x27032 | 1 | LCONE SETS, F8-9 4 | X27077] 1 | SHAFT, TRACIOR HALF W/O SHIELD.

21 | x27036 | 1 | O.CONESETS, F8-9 3 | X27073] 1 |  SHAFT, IMPLEMENT HALF W/SHEELD

20 | X18704 | 2 | CHAIN COMPLETE 2 | x27078| 1 | SHAFT, TRACTOR HALF W/SHIELD

19 | X18708 i 1 | 1BEARING, 8-9-0 1 | X27076| -1 | SAFEIY'GUARD COMPLETE -

TEM | PART NO.| QY. DESCRIPTION EM| PARTNO.| @IY.| . . DESCRIPTION. - i
2 [Ainiess|  oreNaRaEAs B0t 1-3/4-20 PTO RA2 (1000 RPM) W

REX | - DAIE DESCRETION OF REVEICN ™ - = PULL TYPE UNIT - on1ss |

33




NOTE: :
TO ORDER A COMPLETE 1000 RPM CV PTO

W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27027.

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (TEMS.13, 15,16, 18, 20 21, 23,
28, 36, 38, 40), USE PART NUMBER X27063.

TO ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (TEMS 11, 12,14, 17,19,
20, 22), USE PART NUMBER X27058.

TO ORDER A COMPLETE SAFETY GUARD (TEMS
17,118, 19, 20, 21, 22, 23), USE PART

TO ORDER A COMPLETE TRACTOR HALF GUARD |

(TEMS 18, 20, 21, 23), USE PART NUMBER
X27059.

TO ORDER A COMPLETE IMPLEMENT HALF
GUARD (FEMS 17, 19, 20, 221 USE PART
NUMBER X27060.

0 ORDER A COMPLETE TRACTOR HALF CV -
PTO W/O\SHIELD (ITEMS 13, 15,16, 28,
36, 40), USE PART NUMBER X27062. .

1O ORDER A COMPLETE IMPLEMENT HALF CV
PTO WO SHELD (TEMS 11, 12, 14), USE

NUMBER X27061. PART NUMBER X27056.
40 | X23011| 1 | CENTRAL BODY 20 | X18704] 3 | CHAN COMPLETE
39 | X18743| 1 | COMPLETE SHEL 19 | X18708} 1 | LBEARING, 8-90
38 | X18771 -1 1 DOWELS, RING NUT 18 | X18707| 1 | OBEARING.8-90 .
37 | .X23008! . 2 | CROSS JOURNAL ASSEMBLY TRACTOR HALF) || 17.| X27054] 1 | TUBE,CM SAFE'IY (IMPLEMENT I-IAI.F)
36 | X187491 -1 | YOKE OUTERTUBE 16| X18762] 1 | NULRING .
35 | %230771 2 | CLOSING PLATE HALF 15| X27061| 1 | TUBE CM CARDAN [IRACTOR HALF]
34 | X23076| 1 | RING, SCREEN 14| X27052] 1 { TUBE, CM CARDAN (IMPLEMENT HALF)
33 | X27041| 1 | HUB{CLUTCH INNER) 13| X18714| 1 | PNAEXBLE =~~~
32 i X23079| 1 | CIRCLIP (SNAPRING) 12| X18683] 1 | YOKE, INNER TUBE
31 | X27040| 1 | CWICH OUTER BODY 11| X187i15! 1 | PIN, FLEXIBLE
30 | x27043| 1 | PMOTPIN ASSEMBLY 10§ X27085] 1 | CLUICH, FREE WHEEL RA2/8
29 | X27042| 1 | RATCHET W/SPRING 9 | X18676| 1 | CROSS JOURNAL ASSEMBLY (IMPLEMENT HALF)
28 | X23004| 2 | 7ZERK, GREASE NIPFLE 8 | X18738| 1 | YOKE 1-3/8"-21RS
27 | x23061| 12 | CIRCLP (SNAP RING) 7 | X27060| 1 | . GUARD, HALF (IMPLEMENT END)
26 | X18716| 3 | ZERK, GREASENIPPLE 6 | X27059| 1 | GUARD, HALF (TRACTOR END)
25 | X18702| 1 | HUB(ROTARY LATCH) 5 | X27086| 1 | SHAFT, IMPLEMENT HALF W/O SHIELD
24 | X18720| 2 | PUSH BUTTON COMPLETE 4 | X27062] 1 | SHAFT, TRACTOR HALF W/O-SHIELD
23 | x27053| 1 | TUBE, CM SAFETY (IRACTOR HALF) 3 | 270581 1 | SHAFT, IMPLEMENT HALF W/SHIELD.
22 | X27032| 1 | LCONE SETS, F8-9 2 | X27063] 1 | SHAFT, TRACTOR HALF W/SHIELD
21 | X18766| 1 | O.CONE SEIS, N8-¢ 1 | X27061| 1 | SAFETY GUARD ASSEMBLY -~
HEM} PARTNO.| QIY, | DESCRIPTION ITEM] PARTNO.| @TY. [ DESCRIPTION
4 : N e e B T -
b RV DA DESCRPTION OF REVBION ™ -PUI.L TYPE UNIT U 000 RPM}- - SCBO001 55

34

- - - - - - - - -’ - - - :‘.‘- - - - - -



NOTE:; _ _‘
TO ORDER A COMPLETE 1000 RPM CV.PTO T ..

W/QVER-RUNNING CLUTCH, USE PART
NUMBER X27028 T

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (TEMS 13, 15, 16, 18, 20, 21, 23,
28, 36, 38, 40}; USE PART NUMBER X27065. -

1O ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (TEMS 11, 12, 14; 1 '
20, 22J, USE PARTNUMBER’X27058‘-

10 ORDER A COMPLETE SAFETY GUARD (ITEMS
17,:18;19,.20, 21,:22, 23) USEPART .

7O ORDER A COMPLETE TRACTOR HALF GUARD

. (TEMS 18, 20, 21, 23), USE PART NUMBER
s T

70 ORDER A COMPLETE IMPLEVENE HAF

- NUMBER X27060.

70 ORDER A COMPLETE TRACTOR HALF CV

7 PIOW/O'SHIELD (TEMS 13; 15,
136,740}, USE PART NUMBER X27

PRI BER X27056.

GUARD (TEMS 17, 19_ 20, 22] USE PART -

16,28,

10 ORDER A COMPLETE IMPLEMENT HALF. CV
PTO:W/Q SHIELD (ITEMS | k1;.12,14), | USE

: NUMBER X2706_‘_,. L _

a0 ] xzaon] 1 [ CENIRAL BODY 20 | "3 L.CHAN

39 | X18743] 1 | COMPLETE SHELL 19 1 [ L.BEARING, 8—9—0

38 | X18771] 1 | DOWELS. RING NUT . 18 |, 1- | OBEARING,.8-9-0 . o

37 | X23008| 2 | CROSSJOURNAL ASSEMBLY [I‘RACTOR HALF) 17 1 | TBE.CM SAFEN (IMPLEMENT HALF]

34 | X18749| 1 | YOKE, OUIER TUBE' 16 1 | NULRING =

35 | x23077[. 2 | CLOSING PIATE HALF . 15 | 1. |7 TUBE.CM cmom amcm w;

34 | X23076] 1 | RING, SCREEN 14 1| TUBE, CM CARDAN (IIWLEMENT HALF)

33 | X27041] 1 | HUB (CLUTCH INNER) 13 1 | PIN,FLEXBLE .

32 | X%23079| 1 | CIRCLP{SNAPRING} - - 12 - |- YOME,: ININER TUBE

31 | X27040| 1 | CLUTCH OUTER BODY 11 1 | PIN,FLEXBLE. .

30 | x27043] 1 | PNMOTPIN ASSEMBLY 10 1 | CHUTCH, FREE WHEEL RA2/S - B

29 | X27042| 1 | RATCHET W/SPRING 9 1 | CROSS JOURNAL ASSEMBLY ﬂMPLEMENT HALF]

28 | X23004| 2 | 7ERK, GREASE NIPPLE 8 1 | YOKE 1-3/4*-20RS - L ,

27 | X18711| 12 | CIRCUP (SNAP RING) 7 1| GUARD; RALF. {IMPLEMENT END]

26 | X18716| 3 | ZERK, GREASE NIPPLE b 1 | GUARD, HALF TRACTOR END) -

25 | X18701| 1 | HUB [ROTARY LATCH] 5 1 | SHAFT. IMPLEMENT HALF W/O SHIELD -~ -

24 | X18721] 2 | PUSH BUTTON COMPLETE 4 1 | SHAFT, TRACTOR HALF W/Q SHIELD:

23 | x27053| 1 | TUBE, CM SAFETY (TRACTOR HALF) 3 1 - SHAFT, IMPLEMENT HALF W/SHEELD

22 | x27032| 1 | LCONE SETS, F8-9 2 1 | SHAFT, TRACTOR HALF WISHIELD -

21 | X18766| 1 | O.CONE SETS, N6-¢ 1 1 | SAFEIY GUARDASSEMBLY

MEM | PART NO.| Q1. .. DESCRIPTION QY| DESCRIPHON

' ; Z | A|nases|  ORGNALREEAS  [oein 1-3/4-20 CVPTORA2 - REENO. 2708

RRY | DNE DESCRITICN OF REVISCH L':u -PULL TYPE UNIT {1000 RPM])- mwré%ns%msa '

35



NOIE: L _

TO ORDER A COMPLETE 1000 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART  (36) (7

NUMBER X27406. 16) (14) U2

TO ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS

- TO ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD 18, 20 21, 23), USE PART NUMBER X27048,
|

(ITEMS 13, 15, 16, 18, 20, 21, 23, 36), USE PART

r p § — - .
NUMBERX27046. . TO ORDER A COMPLETE IMPLEMENT HALF GUARD (TEMS
JO ORDER A COMPLETE IMPLEMENT HALF PTO W/SHEELD 17,19, 20, 22), USE PART NUMBER X27049.

(TEMS 11, 12. 14,17, 19, 20, 22), USE PART NUMBER TO ORDER A COMPLETE TRACTOR HALF PTO WO SHIELD
X27047. | (TEMS 13, 15, 16, 36), USE PART NUMBER X27044.
TO ORDER A COMPLETE SAFETY GUARD (TTEMS 17, 18, E EX :
1o 20,31, 23. 5 RF PART NOWBER Xa7050 T TR R o
36 1 X18682| 1 | YOKE, OUTER TUBE 18 | X1 BZO7 1 O.BEARING, 8-9«0 .
35 | X23077| 2 CLOSING PLATE HALF 17 | X27038) 1 TUBE; CM SAFETY (IMPLEMENT HALF}
34 | X23076] V | RING,SCREEN 16 | X18700] 1 | NULRING. ..
33 | X27041] 1 | HUB [CLUICHINNER) 15 X27033] 1 | TUBE, CM CARDAN (TRAGTOR HALF)
32 | X23079( 1 CIRCLP (SNAP RING) 14 | X27034: 1 TUBE; CM CARDAN {IMPLEMENT HALF)
31 | X27040| 1 | CLUTCH OUTER BODY 13| X18714] 1 | PIN, FLEXBLE
a0 ; X27043] 1 PNVOT PIN ASSEMBLY 121 X18683| 1 | YOME, INNER TUBE
29 | X27042| 1 | RACHET W/SPRING 11| X18715] 1 | PN, FLEBLE
26 | x27039] 1 | ZERK. GREASE NIPPLE 10 | X27035] 1| CLUICH, FREE WHEEL RAZ/8
27 | X230611 8 | CIRCLIP [SNAP RING) 9 | X18676| 2 | CROCSS JOURNAL COMPLETE
26 | X18716] 2 | 7ERK GREASE NIPPLE 8 | X23086! 1 | YOKE 1-3/4-20
25 | X18702] 1 | HUB(ROTARY LATCH) _ 7 | X27049] 1 | GUARD, HALF (MPLEMENT END}
24 | x18722) 2 PUSH BUTTON COMPLETE [+] X27048( 1 GUARD, HALF (TRACTOR END)
23 | x27037| 1 | TUBE, CM SAFEIY (TRACTOR HALF] 5 | X27045] 1 | SHAET, IMPLEMENT HALF W/O SHIELD
22 | X27032| 1 | LCONE SETS, F8-9 4 | %27044] 1 | SHAFT, TRACTOR HALF W/O SHIELD
21 X270356( 1 O.CONE SETS, F8-9 3 X27047 | 1 'SHAFT, IMPLEMENT HALF W/SHIELD
20 | X18704] 2 | CHAIN COMPLETE . 2 | X27046| 1 | SHAFT, TRACTOR HALF W/SHIELD _
19| X18708{ 1 LBEARING, 8-9-0 1 X27050! 1 SAFETY GUARD COMPLETE
TEM | PART NO.|{ QY. - DESCRIPTON MEM| PART NO.: QTY, DESCRIPTION
Alizoras|  omomaRmEass  [2ZEZ011-3/4-20 PTO RA2 (1000 RPM) RN 27406
| DAE DESCRRTIONOF REVISON | 18 SEMI MOUNT + FULL MCUNT UN SC500158




NOIE: L ! |

TO ORDER A COMPLETE 540 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART  (36) (75 :
NUMBER x27029 16) (14). (12

TO ORDER A COMPLETE TRACTOR HALF GUARD (TTEMS

TO IPLETE TRACTOR | _
ORDER A COM LT FTO W/SHIELD 18, 20 21, 23), USE PART NUMBER X27048.

(TEMS 13, 15, 16,18, 20 21, 23, 36), USE PART

- NUMBER X27048." - TO ORDER A COMPLETE IMPLEMENT HALF GUARD (TEMS
TO ORDER A COMPLETE IMPLEMENT HALF PTO WSHEELD 17,19, 20, 22), USE PART NUMBER X27049.
(TEMS 11; 12, 14, 17, 19, 20, 22), USE PART NUMBER TO ORDER A COMPLETE TRACIOR HALF FTO WIO SHELD
X27047. (TEMS 13, 15, 16, 36), USE PART NUMBER X27044. |
TO ORDER A COMPLETE SAFETY GUARD (TEMS 17, 18, ' Wi
19, 20, 21, 22, 23), USE PART NUMBER X27050. ﬁﬁgﬁ? ffﬂ'}”%%ﬁﬁ%”ﬁ;&ow O SHEELD

3% [ X1 8682 A YOKE, OUTER TUBE ) 18| X18707¢ 1 | O BEARING 3—‘?—0 o

35 | X23077| 2 | CLOSING PLATE HALF 17 | %27038| 1 | TUBE, CM SAFETY (iMPLEMENT HAU=)

34 | X23076! 1 | RING, SCREEN . 16 | X18700| 1 NUT, RING -

33 | %27041] 1 | HUB (CLUTCH INNER) 157 X27083| 1 | TUBE, CM CARDAN (RACTOR TR

32 | X23079| 1 | CIRCLP (SNAP RING) 14| X27034 | 1 | TUBE, CM CARDAN (MPLEMENT HALF)

N X27040] 1 CLUTCH OUTER BODY 13| X18714| 1 PIN, FLEXGBLE

30 | X270431 1 PIVOT PIN ASSEMBLY 12 | X18683| 1 YOKE, INNER TUBE

20§ X27042] 1 RACHET W/SPRING . 11| X18715| 1 PIN, FLEXIBLE . .

28 | X27039| 1 ZERI(. GREASE NIFPLE 10 | X27036( 1 CLUTCH, FREE WHEEL RA2/8

27 | X23061| 8 | CRCLP(SNAPRING] 9 | X18676| 2 | CROSS JOURNAL COMPLETE

26 | X187161 2 ZERK, GREASE NIPPLE 8 | X18732| 1 YOKE, 1-3/8"-6 '

26 | X18702| 1 HUB {ROTARY LATCH} : 7 1 X27049: 1 GUARD, HALF (IMPLEMENT END)

24 | X18722| 2 | PUSHBUTTON COMPLETE _ 6 ! X27048] 1 | GUARD, HALF (IRACTOREND) . -

23 | x27037| 1 | TUBE, CM SAFETY TRACTOR HALF) 5 | X27045| 1 | SHAFT, IMPLEMENT HALF W/O SHIELD

22 | 270321 1 | LCONE SETS, F8-9 4 | X27044| 1 | SHAFT, IRACTOR HALF W/O SHELD -

21 X27036:¢ 1 Q.CONE SETS, F8-9 3| Xx27047 1 1 SHAFT, IMPLEMENT HALF W/SHEELD -

20 | X18704] 2 | CHAIN COMPLETE 2 | X27046| 1 | SHAFT, TRACIOR HALF W/SHIELD -

19 | X18706| 1 L.BEARING, 8-9-0 1 X270801 1 SAFETY GUARD COMPLETE . - --

TEM | FART NQ.| QTY. DESCRIPTION TEM| PART NO.| QY. * DESCRIPTION :

> B |s1098 revseD [yt 1-3/8-21 PIO RA2 (1000 RPM) [0 27089
- i o o | ST ] - FULL & SEM-MOUNT - | 500157

40




WALTERSCHEID PULL TYPE SHREDDER CV PTO, 1 3/8-21, 1000 RPM

3

5

3 I

///////////////\// i O

SORANN

7

2

T Y

TITY

YOG @@ S 6 YO0 @
OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 39.76"
ITEM |PART# |QTY |DESCRIPTION ITEM [PART# |QTY |DESCRIPTION
11 17169 1|YOKE 1 3/8- 21 SPL 14| 50653 1|SHIELD TUBE INNER SHREDDER CV
2{ 17194 1|DOUBLE YOKE 15| 17201 1/CV CONE & BRG ASSY
3| 17195 1|ZERK-IN ITEM 2 16| 50582 1|SHIELD CONE 4 RIB
4 17196 1[INBOARD YOKE S4 17| 17163 1|SHIELD CONE 7 RIB
5| 50620 1{CROSS & BEARING KIT 18| 16818 8|SCREWS IN 15,16,&17
6] 17158 2|SPRING PIN 10x90 19 17171 1|SUPPORT BEARING
7] 50650 1/INNER PROFILE S4GA 20| 16815 1|SAFETY CHAIN
8| 50651 1|PROFILE & SLEEVE $5 SHREDDER CV 21| 16816 1|DECAL OUT-IN ITEM 13
91 17162 1|PROFILE & SLEEVE S5 SHREDDER CV 22| 16817 1|DECAL INN-IN ITEM 8
10| 50575 1/OVERRUNNING CLUTCH 23| 16820 1|ZERK-IN ITEM 8
11| 17157 1|CROSS & BEARING KIT 24 1|LUBRICATION DECAL
12| 16814 2|BEARING RING SC25 25| 17172]  1|LOCK COLLAR KiT
13| 50652 1|SHIELD TUBE OUTER SHREDDER CV 26{ 17197 1|/CROSS & BEARING KIT

COMPLETE PTO PART# 81680

3/10/05




WALTERSCHEID PULL TYPE SHREDDER CV PTO, 1 3/8 6, 540 RPM

3

DS54

3 14

///////////////\//

. AN
w/////////////// N |

T

O<mm>r_.._ COMPRESSED LENGTH, CROSS TO CROSS IS 37.80"

ITEM |PART# |QTY [DESCRIPTION ITEM |PART# |QTY |DESCRIPTION

1| 50762] ~ 1|YOKE 1 3/8-6 SPL 14| 50766|  1|sHiELp TUSE INNER WALTERSCHEID 560 Cv SHREDDER
2| 17194 1|DOUBLE YOKE 15| 50624 1|CV CONE SHIELD AND BEARING ASSEMBLY
3 17195 11ZERK-IN ITEM 2 16] 50450 1 |CONE SHIELD OUTER PTO SHREDDER CV DIRECT DRIVE
4| 50621 1/INBOARD YOKE S4 171 17163 1ISHIELD CONE 7 RIB
5| 506201 1/CROSS & BEARING KIT 18] 16818 8{SCREWS IN 15,16,&17
6| 17158]  2{SPRING PIN 10x90 19| 17171]  1|SUPPORT BEARING
71 50763 1| InnER PROFILE S46A WALTERSCHEID 540 v SHREDDER 20 16815 11SAFETY CHAIN
8] 50764 1 |PROFILE 55 & SLEEVE WALTERSCHEID 540 CV SHREDDER 21| 16816|  1|DECAL OUT-IN ITEM 13
9] 17162 1] YOKE INBOARD WALTERSCHEID 22| 16817 1|{DECAL INN-IN ITEM 8

10{ 50575 1{OVERRUNNING CLUTCH 23| 16820 1|ZERK-IN ITEM 8

11 17157 1|/CROSS & BEARING KIT 24 1|LUBRICATION DECAL

12| 16814 2|BEARING RING SC25 25| 17172 1I|LOCK COLLAR KIT

13| 50765|  1|sHELo TuBE OUTER WALTERSCHEID 540 CV SHREDDER 26| 17197 1]JCROSS & BEARING KIT

COMPLETE PTO PART# 82535

3/9/05

i
L




WALTERSCHEID PULL TYPE SHREDDER CV PTO, 1 3/4-20 1000 RPM

m.w ’ . 3

N . V//////////////

,V/////////A,/

{2

7

&

rrrrrrrr

rrrrr

.\&

OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 39.76"

ITEM |PART# |QTY [DESCRIPTION ITEM |PART# |QTY |DESCRIPTION

11 16792 1|YOKE 1 3/4- 20 SPL 14| 50653 1|SHIELD TUBE INNER SHREDDER CV
2| 17194 1|DOUBLE YOKE 15| 17201 1|CV CONE & BRG ASSY
3| 171951+ 1|ZERK-IN ITEM 2 18| 50450 1|SHIELLD CONE 4 RIB
4| 17196 1|INBOARD YOKE S4 17| 17163 1|SHIELD CONE 7 RIB
5 50620 1|CROSS & BEARING KIT 18| 16818 8|SCREWS IN 15,16,&17
6| 17158 2|SPRING PIN 10x90 18| 17171 1{SUPPORT BEARING
7| 50650 1{INNER PROFILE S4GA 20| 16815/  1|SAFETY CHAIN
8| 50786 1|PROFILE S5H AND SLEEVE 21| 16816 1|DECAL OUT-IN ITEM 13
9 17162 1|INBOARD YOKE S5 22| 16817 1|DECAL INN-IN ITEM 8

10| 50575 1JOVERRUNNING CLUTCH 23| 16820 1|ZERK-INITEM8

11| 17157 1{CROSS & BEARING KIT 24 1|LUBRICATION DECAL

12| 16814 2|BEARING RING SC25 25| 17173 1{LOCK COLLAR KiT

13| 50787 1 mzmro TUBE OUTER 261 17197 - 1|CROSS & BEARING KIT

COMPLETE PTO PART# 65334 3/10/05




WALTERSCHEID MOUNTED SHREDDER PTO, 1 3/4-20 1000 RPM

OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 22.05"

ITEM|PART#|QTY |DESCRIPTION ITEM|PART#|QTY |[DESCRIPTION
1 [17200] 1 |YOKE 13/420 SP WALTERSCHEID | 10 |50656| 1 |SHIELD TUBE OUTER RICE SHREDDER
2 [17157| 2 |CROSS & BEARING KIT 11 |50657| 1 [INN SHIELD TUBE RND
3 [17158]| 1 |SPRING PIN 10x90 12 |16814| 1 |BEARING RING SC25
4 [17159| 1 |YOKE INBOARD WALTERSCHEID | 13 |16815| 1 |SAFETY CHAIN
5 |50654| 1 |PROFILE INNER $4GA PRICE SHEDDER | 14 | 16818 1 |[SCREWSIN 9
6 |50655| 1 |PrROFILE & SLEEVE S5M RICESHREDDER | 15 | 16816 2 |DECAL OQUT-IN ITEM 10
7 |17173] 1 {COLLARKIT 13/4 WALTERSCHEID | 16 |16817| 1 [DECAL INN-IN ITEM 6
8 |[50575{ 1 |OVERRUNNING CLUTCH 17 (17171} 1 |SUPPORT BEARING
9 [17163] 1 |SHIELD CONE 7 RIB

COMPLETE PTO PART# 65177

3/9/05




WALTERSCHEID, MOUNTED SHREDDER PTO, 1 3/8-21 1000 RPM

12005

LI,
Q (3

YI/AAAI 147,

(o)

DYICIE

6){D 6—@ 1643 (9 X938

COMPLETE PTO PART# 82430

OVERAILL COMPRESSED LENGTH, CROSS TO CROSS IS 22.05"
ITEM|PART#|QTY |DESCRIPTION | ITEM|PART#|QTY|DESCRIPTION
1 | 174791 1 |YOKE 13/821SP WALTERSCHEID | 10 |50656| 1 |SHIELD TUBE OUTER RICE SHREDDER
2 {17157| 2 |CROSS & BEARING KIT 11 |50657| 1 |INN SHIELD TUBE RND
3 [17158| 1 |SPRING PIN 10x90 12 116814| 1 |BEARING RING SC25
4 |17159| 1 |YOKE INBOARD WALTERSCHEID | 13 16815| 1 |SAFETY CHAIN
j 5 |50654| 1 |PROFILE INNER S4GAPRICESHEDDER | 14 |16818| 1 |SCREWSIN 9
6 |50655| 1 |proFILE & sLEEVE S5H RICE SHREDDER | 15 | 16816 2 [DECAL OUT-INITEM 10
7 171721 1 |COLLARKIT 13/8 WALTERSCHEID | 16 [16817| 1 |DECAL INN-IN ITEM 6
8 |50575| 1 |OVERRUNNING CLUTCH 17 117171 1 |SUPPORT BEARING
9 1171683 1 |SHIELD CONE 7 RIB

3/9/05




SHREDDER OVERRRUNNING CLUTCH, PART# 50575

1 2)3 4 )5 )b 8)9) (7

- e g e

ITEM | PART# | QTY. |DESCRIPTION
1 50583 1 |ZERK
2 50584 1 |CLUTCH HOUSING
3 50585 2 |LEAF SPRING
4 50586 2 |KEY
5 50587 1 {HUB 1.75" 20-SPLINE
6 50588 1 |RING RETAINING
7 50589 1 |SNAP RING
8 50485 2 |BOLT 16 x 110mm
9 3149 2 |NUT 16mm
10 50486 2 |BRIDGE

3/9/05




I Important — Read This First

Theregistrationcardistobefilledincompletely and promptly
returned to factory. It provides a ready reference to help you in
| securing parts and in answering questions that you may have
- at a later date.
| This card does not put you on a mailing list. Nor is the
~ information on the card made available to anyone else.

, We urge the return of this card so that you will receive
- maximum service benefits.
Where a separate instruction manual has been received by
- the customer, a parts manual was sent with this machine. If you
- have not received the parts manual, ask your dealer.

PLEASE
" Date of Purchase R ETU RN
— Owner’s Name THIS
Dealer’s Name CARD
- | WITHIN
“Serial No. 7 DAYS

—

_ : Warranty Registration Card

This form must be filfed out and signed by customer at the time of delivery.

| Product Model # Serial #

: Date of Purchase
— : Customer Name Dealers Name
: Address Address
_ | City City
: State Zip State Zip

' The above unit and operator’'s manual have been received by me and | understand and have been
| thoroughly instructed by my dealer as to operator's manual content, equipment care, adjustments, safe
| Operation & explained and reviewed the warranty policy.

|
: Owner’s Signature






